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Figure 31: Hopping Frequency Separation, Hopping Mode, GFSK
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Figure 33: Hopping Frequency Separation, Hopping Mode, 8DPSK
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4.1.8 Number of Hopping Frequency

RESULT: PASS
Test standard . FCC Part 15.247(a)(1)(iii)
Requirement : ANSI C63.10-2013, Clause 7.8.3
KDB 558074 D01 v05r02, Clause 2.2
Kind of test site :  Shielded room
Test setup
Test Channel : Hopping
Operation Mode : Alaliv
Ambient temperature . 23°C
Relative humidity i 52%

Table 4: Number of Hopping Frequency

Measured Quantity of o
Mode Frequency Range 1 Limit
Hopping Channel

GFSK 2400 - 2483.5 79 >15
n /4-DQPSK 2400 — 2483.5 79 >
8-DPSK 2400 - 2483.5 79 >15
B AR RN AR 95 (1t ) AR 2 NCA
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Figure 34: Number of Hopping Frequency, Hopping Mode, GFSK
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Figure 35: Number of Hopping Frequency, Hopping Mode, n/4-DQPSK
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Figure 36: Number of Hopping Frequency, Hopping Mode, 8-DPSK
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RESULT: PASS
Test standard FCC Part 15.247(a)(1)(iii)
Requirement ANSI C63.10-2013, Clause 7.8.4
KDB 558074 D01 v05r02, Clause 2.2
Kind of test site Shielded room
Test setup
Test Channel Middle
Operation Mode A.l.a
Ambient temperature . 23°C
Relative humidity i 52%
Table 5: Time of Occupancy
Mode Packet Type Pulse Time Total of Dwell Limit
(ms) (ms) (s)
DH1 0.410 131.200 0.4
GFSK DH3 1.670 267.200 0.4
DH5 2.927 312.213 04
DH1 0.415 132.800 0.4
n /4-DQPSK DH3 1.675 268.000 0.4
DH5 2.920 311.467 0.4
DH1 0.413 132.160 0.4
8-DPSK DH3 1.670 267.200 0.4
DH5 2.927 312.213 0.4

Note:

For DH1 package type:

Total of Dwell = Pulse Time*(1600/2)/Number of Hopping Frequency*Period
Period = 0.4* Number of Hopping Frequency

For DH3 package type:

Total of Dwell = Pulse Time*(1600/4)/Number of Hopping Frequency*Period
Period = 0.4* Number of Hopping Frequency

For DH5 package type:

Total of Dwell = Pulse Time*(1600/6)/Number of Hopping Frequency*Period
Period = 0.4* Number of Hopping Frequency

B AR M AR oy (i ) HTRLZY

ICAS TESTING TECHNOLOGY SERVICE {SHANGHAL CO., LTD

NCA

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai E¥iR{TEMRILE1552




Report No.:

SHE21120035-02BE

TEST

Date:

Figure 37: Time of Occupancy, 2441MHz, GFSK DH1
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Figure 38: Time of Occupancy, 2441MHz, GFSK DH3
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Figure 39: Time of Occupancy, 2441MHz, GFSK DH5
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Figure 40: Time of Occupancy, 2441MHz, n /4-DQPSK DH1
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Figure 41: Time of Occupancy, 2441MHz, n /4-DQPSK DH3
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Figure 42: Time of Occupancy, 2441MHz, = /4-DQPSK DH5
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Figure 43: Time of Occupancy, 2441MHz, 8-DPSK DH1
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Figure 44: Time of Occupancy, 2441MHz, 8-DPSK DH3
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Figure 45: Time of Occupancy, 2441MHz, 8-DPSK DH5
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4.2 Mains Emissions

4.2.1 Conducted Emission on AC Mains

RESULT:

Test standard

Requirement
Kind of test site

Test setup
Input Voltage

Operation Mode
Earthing

Ambient temperature
Relative humidity

For details refer to following test plot.

PASS

FCC Part 15.207(a)

ANSI C63.10-2013, Clause 6.2
Shielded room

DC 12V by power adapter (which received AC 120V,
60Hz power)

Al.a

Connected to GND

23°C

51%
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Note :

The all configurations were tested respectively, Only the worst mode data of GFSK-hopping-DH5 was recorded in the
test report.

Figure 46: Conducted Emission on AC Mains, L Phase
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10 i
015 1 15 30
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No. | Frequency (MHz) | Results (dBuV) | Factor (dB) | Limit (dBuV) | Over Limit (dB) | Detector | Line | Verdict
1 0.154 54.42 10.26 65.78 -11.36 Peak L Pass
1* 0.154 50.34 10.26 65.78 -15.44 QP L Pass
1** 0.154 39.15 10.26 55.78 -16.63 AV L Pass
2 0.430 38.18 10.26 57.25 -19.07 Peak 1 Pass
2 0.430 32.90 10.26 57.25 -24.35 QP L Pass
2% 0.430 28.42 10.26 47.25 -18.83 AV L Pass
3 1.224 33.33 10.19 56.00 -22.67 Peak L Pass
3% 1.224 28.27 10.19 56.00 -27.73 QP L Pass
3 1.224 27.77 10.19 46.00 -18.23 AV L Pass
4 1.974 29.08 10.16 56.00 -26.92 Peak L Pass
4 1.974 22.57 10.16 56.00 -33.43 QP L Pass
4 1.974 22.25 10.16 46.00 -23.75 AV L Pass
5 9.888 28.09 10.36 60.00 -31.91 Peak L Pass
5* 9.888 22.62 10.36 60.00 -37.38 QP L Pass
5** 9.888 20.09 10.36 50.00 -29.91 AV L Pass
6 22.346 21.50 11.00 60.00 -38.50 Peak L Pass
6* 22.346 13.49 11.00 60.00 -46.51 QP L Pass
6** 22.346 18.36 11.00 50.00 -31.64 AV L Pass
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Figure 47: Conducted Emission on AC Mains, N Phase

CEmission Test case FCC_CE_FCC PART 15C
80

704

60+

W3
M4

M5 M6

Level (dBuV)

Frequency (MHz)

No. | Frequency (MHz) | Results (dBuV) | Factor (dB) | Limit (dBuV) | Over Limit (dB) | Detector | Line | Verdict
1 0.156 54.34 10.26 65.67 -11.33 Peak N Pass
1* 0.156 50.19 10.26 65.67 -15.48 QP N Pass
1** 0.156 33.97 10.26 55.67 -21.70 AV N Pass
2 0.434 38.57 10.26 57.18 -18.61 Peak N Pass
2 0.434 34.65 10.26 57.18 -22.53 QP N Pass
2% 0.434 30.87 10.26 47.18 -16.31 AV N Pass
3 0.878 33.93 10.30 56.00 -22.07 Peak N Pass
3* 0.878 29.85 10.30 56.00 -26.15 QP N Pass
3 0.878 28.19 10.30 46.00 -17.81 AV N Pass
4 1.334 33.20 10.19 56.00 -22.80 Peak N Pass
4* 1.334 27.67 10.19 56.00 -28.33 QP N Pass
4 1.334 27.51 10.19 46.00 -18.49 AV N Pass
5 6.750 26.48 10.31 60.00 -33.52 Peak N Pass
5* 6.750 20.91 10.31 60.00 -39.09 QP N Pass
5** 6.750 20.24 10.31 50.00 -29.76 AV N Pass
6 9.818 27.69 10.36 60.00 -32.31 Peak N Pass
6* 9.818 23.27 10.36 60.00 -36.73 QP N Pass
6** 9.818 21.43 10.36 50.00 -28.57 AV N Pass
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5 Appendixes
5.1 Photographs of the Sample

All of the sample

Front of the sample
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Rear of the sample

Left of the sample
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Right of the sample

Top of the sample
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Bottom of the sample

5.2 Set-up for Conducted Emissions

\

P
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5.3 Set-up for Conducted RF test at Antenna Port
\ I}

5.4 Set-up for Spurious Emissions below 1GHz
Below 30MHz
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30MHz-1GHz

5.5 Set-up for Spurious Emissions above 1GHz
1GHz-18GHz

jee: a8 ]
\e@e o0 £
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18GHz-25GHz

***End of the report***
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A report will be issued in confidence to the Clients and it will be strictly treated as such by ICAS Testing Technology Service (Shanghai) Co., Ltd. (hereinafter
referred to as “ICAS” ). It should not be reproduced in part and it should not be used for advertising or other unauthorized purposes without the written consent
of ICAS. The Clients to whom the Report is issued, however, show or send it, or a certified copy thereof prepared by ICAS, to his customer, supplier or other
persons directly concerned. ICAS will, without the consent of the Clients, neither enter into any discussion or correspondence with nor disclose to any other party
concerning the contents of the report unless required by the relevant governmental authorities, laws or court orders.

2. BEBREFRERAEAFTRERNREERZRMRES L, ZEF TEZRSETAATEIRIT S HGRERILAE.

If the client is prepared to use the report issued by ICAS in the judicial or arbitral, the client must specify this use before submitting the sample to ICAS for testing.

3. BRIEAA R MBI R IR TH R G W A L, ZaRs RER T OBl &, WAERTARBENE XK.

Unless ICAS does carry out a sampling test and clarify this fact in the relevant report, the report applies only to the samples that have been tested and do not
apply to a large amount of the relevant goods.

4. AR P IR AT B R AR, A ARS8 TEERE SR BRI E R / AP SR

If the Clients do not specify the methods / standards to be applied, ICAS will choose the appropriate methods/standards and inform the client in the
agreement/contract.

5. FATFX B THAALA R FrER KRS EERA M ERTTERIHRER, BASRBEME.

ICAS will not be liable or accept responsibility for any loss or damage arising from the use of in the reports issued by ICAS or communication information.

6. BEZMEWAEIMER, FATHLREPFMEZERE, FRDEFE S RHE.

If the report is inappropriately used, ICAS will reserve the right to withdraw the report and take any appropriate action.

7. BEFABRRBEALARBTHRARHZRE, AR AL T ERITIINRE.

Samples submitted for testing are accepted on the understanding that the report issued cannot form the basis of, or be the instrument for, legal action against
ICAS.
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If the Clients require the analysis of samples by the Client’ s or any third party’ s laboratory, ICAS will only convey the result of the analysis without
responsibility for its accuracy. If ICAS is only able to witness an analysis by the Client’ s or any third party’ s laboratory ICAS will only confirm that the correct
sample has been analyzed without responsibility for the accuracy of any analysis or results.

9. AATERGIRBEHRFATENEMARE . ERRATWR, LHEXMFTARE N (BERR7D, BlEA7HE.

Any legal property right (include intellectual property) in respect of any report, certificate or other materials derived from ICAS during the provision of the
testing service are owned by ICAS.

10. HAAFTKEZE P HER, AR URTFEMEBE RARBSHER, EEEARER, BFEMEBARREILFR & A SRA.
REZRBF A TR T BT RMER BT S HEMPB M. 2RNER, A2 AEMRE.

When ICAS receives the request from the Client, ICAS transmit the results of the test service in electronic media, but the Client should note that the Electronic
Media Delivery does not guarantee that the information contained therein will not be lost, delayed or intercepted by third party. ICAS is not liable for any
disclosure, error or omission in the content of such messages as a result of electronic transmission.

11, A A TR 2 SR A RRE R RS ERMER R A RERE. F4R &R RN B B SR EA TR .

ICAS assumes no responsibility for variations in quality or other characteristics of items submitted under conditions over which ICAS has no control. This Report
does not constitute a recommendation for, or endorsement of, the item or material tested.
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B” R WMETHE” IRSELH: BTRRERNELAR “RBORMEHE” R “WEETHE” LH.

The company issues the report in paper or electronic form through consultation with the customer. The report is invalid if altered or without authorized signatory;
The paper version of the report is invalid without the company's "special seal for inspection and testing" or "special seal for report" and the cross seal; The
electronic version of the report is invalid without the company's "special seal for inspection and testing" or "special seal for report”.

13. MHREFH R, AHEEERNMER, KREEENNIT. HERERERENTREREZ BE+TLHARAATRY, BFFTF2H.

Any objection to the report should execute according to laws and regulations if exist, other entrusted report should be submitted to ICAS within 15 days from the
date of receiving the report, and overdue will not be handled.

4. EEFRFERBEFRERTIN. FARAFATHELHRFRGNE, TREESE RIS BOERE. E58R () TRERE.

The sample(s) and sample information should be provided and confirmed by the Client. ICAS is not responsible for verifying the authenticity of the sample and
does not assume responsibility for the accuracy, appropriateness and/or completeness of the information provided by the Client.

15. AEE cMA BEFAERR SRS NSRS RA RGNS MUESE A, (AR 8% AR BRI Z . ISR E A DN .

The date and results shown in the report without CMA logo are not used as proof for society, only used for reference in study, teaching and internal quality
control . The Chinese version of the report written in Chinese and English shall prevail.
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